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samonias. FCC RADIO TEST REPORT Report No. : FR371809C

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : Blof B1
FAX: 886-3-327-0855



EUT Information

Report NO : 371809
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007

90T

80T

701

e 1 L il
60'\ l CISPR:OP LimitatMain Ports

Level in dBuV
(6)]
Q

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.152250 38.79 55.88 17.09 | L1 OFF 19.7
0.152250 53.18 65.88 12.70 | L1 OFF 19.7
0.163500 38.24 55.28 17.04 | L1 OFF 19.7
0.163500 51.67 65.28 13.61 | L1 OFF 19.7
0.521250 32.16 46.00 13.84 | L1 OFF 19.7
0.521250 39.27 56.00 16.73 | L1 OFF 19.7
1.173750 29.74 46.00 16.26 | L1 OFF 19.8
1.173750 36.41 56.00 1959 | L1 OFF 19.8
1.304250 30.63 46.00 15.37 | L1 OFF 19.8
1.304250 37.91 56.00 18.09 | L1 OFF 19.8
4.708500 32.48 46.00 1352 | L1 OFF 19.9
4.708500 39.82 56.00 16.18 | L1 OFF 19.9
17.830500 41.88 50.00 8.12 | L1 OFF 20.3
17.830500 45.60 60.00 14.40 | L1 OFF 20.3
18.609000 43.73 50.00 6.27 | L1 OFF 20.3
18.609000 47.48 60.00 1252 | L1 OFF 20.3
19.416750 44.66 50.00 534 | L1 OFF 20.3
19.416750 47.51 60.00 1249 | L1 OFF 20.3
20.177250 42.62 50.00 7.38 | L1 OFF 20.3
20.177250 47.47 60.00 1253 | L1 OFF 20.3
20.721750 40.65 50.00 9.35 | L1 OFF 20.3




20.721750 45.50 60.00 1450 | L1 OFF 20.3
21.286500 40.74 50.00 9.26 | L1 OFF 20.3
21.286500 43.99 60.00 16.01 | L1 OFF 20.3




EUT Information

Report NO : 371809
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
701

e 1 L il
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] -

Level in dBuV
(6)]
D

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.156750 38.45 55.63 17.18 | N OFF 19.7
0.156750 52.69 65.63 12.94 | N OFF 19.7
0.168000 37.38 55.06 17.68 | N OFF 19.7
0.168000 51.27 65.06 13.79 | N OFF 19.7
0.519000 31.63 46.00 14.37 | N OFF 19.7
0.519000 38.85 56.00 17.15 | N OFF 19.7
1.304250 30.13 46.00 15.87 | N OFF 19.8
1.304250 37.70 56.00 18.30 | N OFF 19.8
4.422750 33.32 46.00 12.68 | N OFF 19.9
4.422750 37.48 56.00 18.52 | N OFF 19.9
4.706250 32.55 46.00 13.45 | N OFF 19.9
4.706250 39.60 56.00 16.40 | N OFF 19.9
18.352500 42.39 50.00 7.61 | N OFF 20.4
18.352500 46.70 60.00 13.30 | N OFF 20.4
18.611250 43.36 50.00 6.64 | N OFF 20.4
18.611250 47.16 60.00 12.84 | N OFF 20.4
19.565250 42.76 50.00 7.24 | N OFF 20.4
19.565250 46.94 60.00 13.06 | N OFF 20.4
20.179500 41.59 50.00 8.41 | N OFF 20.4
20.179500 46.64 60.00 13.36 | N OFF 20.4
20.980500 41.02 50.00 8.98 | N OFF 20.5




20.980500 | 44.67 | — ] 6000] 1533[N [OFF [ 205]




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

Appendix C. Radiated Spurious Emission

Temperature : 18.6~22.4°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 66.8~69.2%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2386.125 52.51 -21.49 74 42.58 27.37 18.62 | 36.06 | 254 180 P H
2390 42.83 -11.17 54 32.88 27.38 18.63 | 36.06 | 254 180 A H
* 2412 115.18 - - 105.12 27.45 18.67 | 36.06 | 254 180 P H
* 2412 112 - - 101.94 27.45 18.67 | 36.06 | 254 180 A H
H
802.11b
H
CHO1
2385.18 51.11 -22.89 74 41.18 27.37 18.62 | 36.06 | 153 | 350 P \%
2412MHz
2387.175 41.27 -12.73 54 31.34 27.37 18.62 | 36.06 | 153 | 350 A \%
* 2412 114.7 - - 104.64 27.45 18.67 | 36.06 | 153 | 350 P \
* 2412 111.54 - - 101.48 27.45 18.67 | 36.06 | 153 | 350 A \%
\Y
\%
2388.56 53.23 -20.77 74 43.28 27.38 18.63 | 36.06 184 P H
2387.92 43.53 -10.47 54 33.58 27.38 18.63 | 36.06 184 A H
* 2437 116 - - 105.8 27.55 18.72 | 36.07 184 P H
* 2437 113.04 - - 102.84 27.55 18.72 | 36.07 184 A H
2485.12 53.72 -20.28 74 43.25 27.74 18.82 | 36.09 184 P H
802.11b
2485.04 42.72 -11.28 54 32.25 27.74 18.82 | 36.09 184 A H
CH 06
2390 52.39 -21.61 74 42.44 27.38 18.63 | 36.06 | 110 350 P \%
2437MHz
2390 42.86 -11.14 54 32.91 27.38 18.63 | 36.06 | 110 350 A \%
* 2437 116.54 - - 106.34 27.55 18.72 | 36.07 110 350 P \Y
* 2437 113.56 - - 103.36 27.55 18.72 | 36.07 110 350 A \%
2483.52 52.33 -21.67 74 41.87 27.73 18.82 | 36.09 110 350 P \Y
2483.84 42.69 -11.31 54 32.22 27.74 18.82 | 36.09 110 350 A \%
TEL: 886-3-327-0868 Page Number : Clof C24

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 114.04 - - 103.7 27.65 18.77 | 36.08 | 300 195 P H
* 2462 110.95 - - 100.61 27.65 18.77 | 36.08 | 300 195 A H
2486.08 52.21 -21.79 74 41.74 27.74 18.82 | 36.09 | 300 195 P H
2486.04 42.22 -11.78 54 31.75 27.74 18.82 | 36.09 | 300 195 A H
H
802.11b
H
CH11
* 2462 115.19 - - 104.85 27.65 18.77 | 36.08 | 400 348 P \%
2462MHz
* 2462 112 - - 101.66 27.65 18.77 | 36.08 | 400 348 A \Y
2483.92 53.15 -20.85 74 42.68 27.74 18.82 | 36.09 | 400 348 P \%
2485.12 42.88 -11.12 54 32.41 27.74 18.82 | 36.09 | 400 348 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2of C24

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
4824 44.53 -29.47 74 36.36 32.44 1295 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 44.17 -29.83 74 36 32.44 1295 | 37.22 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C3of C24

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 44.71 -29.29 74 36.23 32.65 13.09 | 37.26 - - P H
7311 48.81 -25.19 74 34.24 36.86 15.88 | 38.17 400 176 P H
7311 38.3 -15.7 54 23.73 36.86 15.88 | 38.17 400 176 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 43.31 -30.69 74 34.83 32.65 13.09 | 37.26 - - P \%
2437TMHz
7311 48.73 -25.27 74 34.16 36.86 15.88 | 38.17 100 181 \%
7311 38.33 | -15.67 54 23.76 36.86 1588 | 38.17 | 100 | 181 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C40of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.49 -29.51 74 35.76 32.8 13.23 37.3 - - P H
7386 49.33 -24.67 74 35.01 36.56 15.98 | 38.22 | 400 175 P H
7386 37.87 -16.13 54 23.55 36.56 1598 | 38.22 | 400 175 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 44.96 -29.04 74 36.23 32.8 13.23 37.3 - - P \Y
2462MHz
7386 49.47 -24.53 74 35.15 36.56 15.98 | 38.22 | 100 215 \Y
7386 37.92 -16.08 54 23.6 36.56 15.98 | 38.22 | 100 215 A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 57.96 -16.04 74 48.01 27.38 18.63 | 36.06 | 210 178 P H
2390 47.18 -6.82 54 37.23 27.38 18.63 | 36.06 | 210 178 A H
* 2412 116.6 - - 106.54 27.45 18.67 | 36.06 | 210 178 P H
* 2412 108.64 - - 98.58 27.45 18.67 | 36.06 | 210 178 A H
H

802.11g
H

CHoO1
2389.695 60.11 -13.89 74 50.16 27.38 18.63 | 36.06 | 100 | 320 P \Y

2412MHz
2390 47.59 -6.41 54 37.64 27.38 18.63 | 36.06 | 100 | 320 A |V
* 2412 114.66 - - 104.6 27.45 18.67 | 36.06 | 100 | 320 P \Y
* 2412 106.83 - - 96.77 27.45 18.67 | 36.06 | 100 | 320 A |V
\Y
\Y
2388.72 52.49 -21.51 74 42.54 27.38 18.63 | 36.06 | 300 185 P H
2390 41.92 -12.08 54 31.97 27.38 18.63 | 36.06 | 300 185 A H
* 2437 116.29 - - 106.09 27.55 18.72 | 36.07 | 300 185 P H
* 2437 108.5 - - 98.3 27.55 18.72 | 36.07 | 300 185 A H
2484.56 51.88 -22.12 74 41.41 27.74 18.82 | 36.09 | 300 185 P H

802.11g
2486 41.63 -12.37 54 31.16 27.74 18.82 | 36.09 | 300 185 A H

CH 06
2384.24 51.38 -22.62 74 41.45 27.37 18.62 | 36.06 | 100 | 321 P \Y

2437MHz
2389.84 41.79 -12.21 54 31.84 27.38 18.63 | 36.06 | 100 | 321 A |V
* 2437 116.18 - - 105.98 27.55 18.72 | 36.07 | 100 | 321 P \Y
* 2437 108.52 - - 98.32 27.55 18.72 | 36.07 | 100 | 321 A |V
2483.84 52.6 -21.4 74 42.13 27.74 18.82 | 36.09 | 100 | 321 P \Y
2483.52 42.16 -11.84 54 31.7 27.73 18.82 | 36.09 | 100 | 321 A |V

TEL: 886-3-327-0868 Page Number : C6 of C24

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 115.38 - - 105.04 27.65 18.77 | 36.08 | 303 186 P H
* 2462 107.52 - - 97.18 27.65 18.77 | 36.08 | 303 186 A H
2484.16 58.37 -15.63 74 47.9 27.74 18.82 | 36.09 | 303 186 P H
2484.2 47.13 -6.87 54 36.66 27.74 1882 | 36.09 | 303 186 A H
H
802.11g
H
CH11
* 2462 116.14 - - 105.8 27.65 18.77 | 36.08 | 105 352 P \%
2462MHz
* 2462 108.09 - - 97.75 27.65 18.77 | 36.08 | 105 352 A \%
2483.68 61.25 -12.75 74 50.79 27.73 18.82 | 36.09 105 352 P \%
2483.52 49.82 -4.18 54 39.36 27.73 18.82 | 36.09 105 352 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C24

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 43.95 -30.05 74 35.78 32.44 1295 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 43.81 -30.19 74 35.64 32.44 1295 | 37.22 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C8of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 44.44 -29.56 74 35.96 32.65 13.09 | 37.26 - - P H
7311 48.79 |-25.21 74 34.22 36.86 15.88 | 38.17 | 400 | 185 P | H
7311 38.42 -15.58 54 23.85 36.86 15.88 | 38.17 400 185 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 45.05 -28.95 74 36.57 32.65 13.09 | 37.26 - - P \%
2437TMHz
7311 49.03 | -24.97 74 34.46 36.86 15.88 | 38.17 | 100 | 249 \
7311 38.44 | -15.56 54 23.87 36.86 1588 | 38.17 | 100 | 249 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C9of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 43.93 -30.07 74 35.2 32.8 13.23 37.3 - - P H
7386 48.2 -25.8 74 33.88 36.56 15.98 | 38.22 | 400 159 P H
7386 37.83 -16.17 54 23.51 36.56 1598 | 38.22 | 400 159 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 11
4924 44.01 -29.99 74 35.28 32.8 13.23 37.3 - - P \Y
2462MHz
7386 48.52 -25.48 74 34.2 36.56 15.98 | 38.22 | 100 242 \Y
7386 37.84 -16.16 54 23.52 36.56 15.98 | 38.22 | 100 242 A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.275 58.97 -15.03 74 49.02 27.38 18.63 | 36.06 215 191 P H
2390 47.42 -6.58 54 37.47 27.38 18.63 36.06 215 191 A H
* 2412 117.08 - - 107.02 27.45 18.67 36.06 215 191 P H
* 2412 106.52 - - 96.46 27.45 18.67 | 36.06 215 191 A H
802.11ax H
HE20 Full H
CHO1 2390 60.83 -13.17 74 50.88 27.38 18.63 | 36.06 153 350 P \%
2412MHz 2390 48.3 -5.7 54 3835 | 27.38 | 1863 | 36.06 | 153 | 350 | A | V
* 2412 114.73 - - 104.67 27.45 18.67 36.06 153 350 P \%
* 2412 104.88 - - 94.82 27.45 18.67 36.06 153 350 A \%
\%
\%
2385.52 51.88 -22.12 74 41.95 27.37 18.62 | 36.06 298 184 P H
2389.84 41.78 -12.22 54 31.83 27.38 18.63 36.06 298 184 A H
* 2437 116.01 - - 105.81 27.55 18.72 36.07 298 184 P H
* 2437 106.75 - - 96.55 27.55 18.72 36.07 298 184 A H
802.11ax 2485.04 51.81 -22.19 74 41.34 27.74 18.82 36.09 298 184 P H
HEZ20 Full 2486.4 41.55 -12.45 54 31.07 27.75 18.82 36.09 298 184 A H
CH 06 2389.84 50.72 -23.28 74 40.77 27.38 18.63 36.06 100 312 P Vv
2437MHz 2390 40.63 | -13.37 54 30.68 | 27.38 | 1863 | 36.06 | 100 | 312 | A | V
* 2437 117.88 - - 107.68 27.55 18.72 36.07 100 312 P Vv
* 2437 107.13 - - 96.93 27.55 18.72 36.07 100 312 A \%
2484.24 51.02 -22.98 74 40.55 27.74 18.82 36.09 100 312 P \%
2483.52 41.09 -12.91 54 30.63 27.73 18.82 36.09 100 312 A \%
TEL: 886-3-327-0868 Page Number : C11 of C24

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 115.2 - - 104.86 27.65 18.77 36.08 327 172 P H
* 2462 105.16 - - 94.82 27.65 18.77 | 36.08 | 327 | 172 A H
2485 64.53 -9.47 74 54.06 27.74 18.82 36.09 327 172 P H
2486.08 48.82 -5.18 54 38.35 27.74 18.82 36.09 327 172 A H
802.11ax H
HE20 Full H
CH11 * 2462 112.42 - - 102.08 27.65 18.77 | 36.08 | 307 | 310 P \Y
2462MHz |« 2462 103.78 - - 9344 | 2765 | 18.77 | 36.08 | 307 | 310 | A | V
2484.96 64.63 -9.37 74 54.16 27.74 18.82 | 36.09 | 307 | 310 P \Y
2483.76 49.74 -4.26 54 39.27 27.74 18.82 | 36.09 | 307 | 310 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C24
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 43.64 -30.36 74 35.47 32.44 12.95 37.22 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 4411 -29.89 74 35.94 32.44 1295 | 37.22 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.9 -30.1 74 35.42 32.65 13.09 37.26 - - P H
7311 47.92 | -26.08 74 33.35 36.86 15.88 | 38.17 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 44.73 -29.27 74 36.25 32.65 13.09 37.26 - - P \%
2437MHz 7311 47.99 | -26.01 74 3342 | 36.86 | 15.88 | 38.17 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 43.96 -30.04 74 35.23 32.8 13.23 37.3 - - P H
7386 47.78 -26.22 74 33.46 36.56 15.98 | 38.22 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 44.06 -29.94 74 35.33 32.8 13.23 37.3 - - P \%
2462MHz 7386 47.62 | -26.38 74 33.3 36.56 | 15.98 | 38.22 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C15 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2388.56 62.64 -11.36 74 52.69 27.38 18.63 | 36.06 260 194 P H
2390 51.29 -2.71 54 41.34 27.38 18.63 36.06 260 194 A H
* 2422 113.76 - - 103.65 27.49 18.69 | 36.07 260 194 P H
* 2422 102.74 - - 92.63 27.49 18.69 | 36.07 260 194 A H
802.11ax 2487.92 52.26 -21.74 74 41.77 27.75 18.83 36.09 260 194 P H
HE40 Full 2486.48 42.03 -11.97 54 31.55 27.75 18.82 36.09 260 194 A H
CHO03 2386.32 61.81 -12.19 74 51.88 27.37 18.62 36.06 100 317 P \%
2422MHz 2390 48.94 | -5.06 54 3899 | 27.38 | 1863 | 36.06 | 100 | 317 | A | V
* 2422 110.7 - - 100.59 27.49 18.69 36.07 100 317 P \%
* 2422 100.77 - - 90.66 27.49 18.69 36.07 100 317 A \%
2484.64 52.73 -21.27 74 42.26 27.74 18.82 | 36.09 100 317 P \%
2483.68 41.78 -12.22 54 31.32 27.73 18.82 36.09 100 317 A \%
2390 56.4 -17.6 74 46.45 27.38 18.63 | 36.06 232 187 P H
2390 44.85 -9.15 54 34.9 27.38 18.63 | 36.06 232 187 A H
* 2437 112.6 - - 102.4 27.55 18.72 36.07 232 187 P H
* 2437 103.36 - - 93.16 27.55 18.72 36.07 232 187 A H
802.11ax 2483.6 58.33 -15.67 74 47.87 27.73 18.82 36.09 232 187 P H
HE40 Full 2483.52 46.8 -7.2 54 36.34 27.73 18.82 36.09 232 187 A H
CH 06 2389.52 54.26 -19.74 74 44.31 27.38 18.63 36.06 100 353 P \Y,
2437MHz 2390 41.84 |-12.16 54 31.89 | 27.38 | 1863 | 36.06 | 100 | 353 | A | V
* 2437 113.69 - - 103.49 27.55 18.72 36.07 100 353 P Vv
* 2437 103.28 - - 93.08 27.55 18.72 36.07 100 353 A \%
2484.4 57.07 -16.93 74 46.6 27.74 18.82 36.09 100 353 P \%
2483.52 45.73 -8.27 54 35.27 27.73 18.82 36.09 100 353 A \%
TEL: 886-3-327-0868 Page Number : C16 of C24
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Report No. : FR371809C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2386.96 52.38 -21.62 74 42.45 27.37 18.62 36.06 284 180 P H
2389.84 42.64 -11.36 54 32.69 27.38 18.63 | 36.06 | 284 | 180 A H
* 2446 113.31 - - 103.06 27.58 18.74 36.07 284 180 P H
* 2452 103.15 - - 92.87 27.61 18.75 36.08 284 180 A H
802.11ax 2484.32 62.6 -11.4 74 52.13 27.74 18.82 | 36.09 | 284 | 180 P H
HE40 Full 2483.68 51.15 -2.85 54 40.69 27.73 18.82 | 36.09 | 284 | 180 A H
CH 09 2389.52 51.54 -22.46 74 41.59 27.38 18.63 | 36.06 | 100 | 314 P \Y
2452MHz 2390 41.07 -12.93 54 31.12 27.38 18.63 36.06 100 314 A \Y
* 2452 111.57 - - 101.29 27.61 18.75 36.08 100 314 P \%
* 2452 102.33 - - 92.05 27.61 18.75 | 36.08 | 100 | 314 A |V
2483.52 60.38 -13.62 74 49.92 27.73 18.82 36.09 100 314 P \%
2483.6 47.24 -6.76 54 36.78 27.73 18.82 | 36.09 | 100 | 314 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C17 of C24
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Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 43.97 -30.03 74 35.64 32.56 13 37.23 - - P H
7266 48.36 | -25.64 74 33.71 36.97 15.82 | 38.14 | 300 67 P H
7266 39.74 -14.26 54 25.09 36.97 15.82 38.14 300 67 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 4398 |-30.02 74 35.65 32.56 13 37.23 - - P |V
2422MHz 7266 48.87 | -25.13 74 3422 | 3697 | 15.82 | 38.14 | 100 | 42 %
7266 39.58 -14.42 54 24.93 36.97 15.82 38.14 100 42 A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.91 -30.09 74 35.43 32.65 13.09 37.26 - - P H
7311 49.57 -24.43 74 35 36.86 15.88 | 38.17 | 100 | 200 P H
7311 39.5 -14.5 54 24.93 36.86 15.88 38.17 100 200 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 43.36 | -30.64 74 34.88 32.65 13.09 | 37.26 - - P |V
2437MHz 7311 49.17 | -24.83 74 34.6 36.86 | 15.88 | 38.17 | 100 | 103 v
7311 39.62 -14.38 54 25.05 36.86 15.88 | 38.17 | 100 | 103 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 442 -29.8 74 35.59 32.72 13.18 37.29 - - P H
7356 48.25 -25.75 74 33.84 36.68 15.93 38.2 300 | 306 P H
7356 39.13 -14.87 54 24.72 36.68 15.93 38.2 300 306 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 43.22 -30.78 74 34.61 32.72 13.18 37.29 - - P \%
2452MHz 7356 49.12 | -24.88 74 3471 | 36.68 | 1593 | 382 | 300 | 142 Y
7356 39.3 -14.7 54 24.89 36.68 15.93 38.2 300 | 142 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2389.68 711 -2.9 74 61.15 27.38 18.63 | 36.06 300 177 P H
2390 52.6 -1.4 54 42.65 27.38 18.63 36.06 300 177 A H
* 2422 114.46 - - 104.35 27.49 18.69 | 36.07 300 177 P H
802.11ax | * 2422 105.11 - - 95 27.49 | 18.69 | 36.07 | 300 | 177 | A | H
HE40 2484.4 60.21 -13.79 74 49.74 27.74 18.82 36.09 300 177 P H
Partial 2484.24 42.9 -11.1 54 32.43 27.74 18.82 | 36.09 300 177 A H
242/61 2389.68 70.53 -3.47 74 60.58 27.38 18.63 | 36.06 100 349 P \%
CHO3 2390 51.95 | -2.05 54 42 27.38 | 18.63 | 36.06 | 100 | 349 | A | V
2422MHz | « 2422 113.24 - - 103.13 | 27.49 | 18.69 | 36.07 | 100 | 349 | P | V
* 2422 103.53 - - 93.42 27.49 18.69 36.07 100 349 A \%
2484.16 62.13 -11.87 74 51.66 27.74 18.82 | 36.09 100 349 P \%
2484.16 42.18 -11.82 54 31.71 27.74 18.82 36.09 100 349 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C21 of C24
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Report No. : FR371809C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
86.26 30.49 -9.51 40 50.26 14.14 1.78 35.69 | 400 | 304 QP | H
104.69 32.99 -10.51 43.5 49.78 16.91 1.96 35.66 256 295 P H
155.13 34.04 -9.46 43.5 50.29 16.98 2.36 35.59 - - P H
254.07 29.92 |-16.08 46 43.17 19.17 2.97 35.39 - - P H
721.61 35.84 -10.16 46 37.69 27.22 4.94 34.01 - - P H
896.21 35.51 |-10.49 46 34.28 29.02 5.51 333 - - P H
H
H
H
2.4GHz H
802.11ax H
HE40 H
Partial 47.46 36.18 -3.82 40 55.03 15.52 1.37 35.74 100 3% | QP | V
242/61 94.99 36.11 -7.39 435 54.55 15.39 1.86 35.69 - - P |V
LF 104.69 33.18 -10.32 43.5 49.97 16.91 1.96 35.66 100 224 | QP | V
187.14 31.76 -11.74 43.5 49.79 14.92 2.56 35.51 - - P \%
711.91 37.47 -8.53 46 39.88 26.74 4.9 34.05 - - P \Y,
885.54 37.04 -8.96 46 35.88 28.99 55 33.33 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C23 of C24
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Report No. : FR371809C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C24 of C24
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.6~22.4°C

Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 66.8~69.2%

Note symbol

-L Low channel location

-R High channel location

TEL: 886-3-327-0868 Page Number : D1 of D54
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: FR371809C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Fundamental

Avg.

) @Buvimy Date:2023.08.02 o aBavim) Date: 20230802
1300 1300
1200 1200 .
1100 100
1000 y 1000
900 / 900
09 7 w0 PERK 74
700 / 704
P / g
3 J |
s00) 50 . T e e
00 400
300 300
200 209
100 100
S0 020 0. 760, 780, 700, 715 G0 W00 00 o0 600 7o 200 200 700, 3000
Froquency (WHe) Froquency (Hz)
:03CH20-HY 03CH20-HY
(Condition :PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition : PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 2023.08.02 o @Buvim) Date:2023.08.02
1300 1300
1200 1200
.
1100 ~ o]
.
1000 1000
500 400
/
600 60 R
s00) 7 50
100 o Py v N —
300 300
209 200
100 109
50 7m0 =0 750, 0. 700, s G0 W00 00 o0 W80 7o #0700 700, 000
froquency (Wr) Froquency (Hz)
Site : 03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D0_02360_221104 HORIZONTAL
 RBW-1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1 (@BuVim) Date: 2023-08.02 A @B Date: 20230802
1300) 1300
1200) 1200 -
1109 = 10|
1000) / 1000
909 90|
800) 800 T
700) 700]
600) 60.0)
! P
500 L e e M s e S
400) 400
300 300
200) 200)
100 100]
310 2520, 2540, 2360. 2380, 2400, 215 000 300 4500 700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY
Condition +PEAK_BE_74 3m 9120>_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 20230802 el (dBuvim) Date: 20230802
1300) 1300
1200) 1200
1100 00|
1000) 1000
900 90|
800) 800
700) f 700)
600 1 1 60.0] ]
509 s00]
RO N |
400) 1 Y R
300 300
200) 200)
109 100]
310 2320, 240, 2360, 2360, 2800, 215 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MHz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
1+2 Horizontal Fundamental
uog
o
o e,
50.0] vyl A Aer s = s00f B st bbbt ot
o
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
~
90.0| \ 90.0|
wd
w
509 - N he s00 L =
40.0) sl L e e B S
w
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

1 (@BuVim)

Date: 2023.08.02

//
gl \M .

Avg.

/
Ao B st
\

500
S WU I N |
400) N
300
200)
109
420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)
site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

200
100
T T N T N WL T a7 1
Frequency M)
Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By vate: 20730802
1300
1200
109 —
100, v r\\
a0 / X
80.0| !

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D5 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Vertical

Fundamental

1 (@BuVim)

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Date: 2023.08.02 1 0B Date: 2023.08.02
1300 1300
1200 1200
1109 - o
900 90
500 w0 o
700 u 700
600 60
RN " o] NP ——
SO0 s S R e M
40 400
309 304
200 200
100 100
510 EED 7360, 730, 20 220 2440 24602470 000 00 500 700 900 200 2300, 2500, Z700.
Frequency (MHz) Freauency (MHZ)
site +03CH20-HY site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.08.02 el (@Buvim) Date: 2023.08.02
1300 1300
1200 1200
1109 e o
1000 1000
900 90
500 a0
700 700
600 60 ]
500 500
1 —e— ]
09 RS S i 00t = _‘—M——/——W‘/J
300 304
200 200
100 100
510 B0 B 20, . %2, 240, 24602470 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (WHz) Frequency (WHz)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AVG_54 3m 91200_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D6

of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

1 (@BuVim)

Date: 2023.08.02

,VV \m

1
O R B

PERK_BE 74|

I

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

200
109 [
T RN | s T [
roavoney )
site +03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s m) oo 20230802
1309
1209
e
100 sk /\\
%09 / N
800 \
nd | \
500 v\,y D PN PN 1
P —
09
209
109
T ST T T T
Frecuenc o)
site <03cHz0-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D7 of D54



ssamonas. FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

A (@Buvim) Date: 2023.08.02 1 0B Date: 2023.08.02
1300 1300
1200 1200
uw«v\,\\ o
1000 1000
Y
900 90
09 PEAK BE 74 e PEAK 74
700 J 700
600 60
S
50.0) She man SRR e T T e e I
40 400
309 304
200 200
100 100
450 246324552467 2460 2471, AT 249324952497, 2500 000 00 500 700 900 200 2300, 2500, Z700.
Frequency (WHz) Frequency (MHz)
site +03CH20-HY site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.08.02 el (@Buvim) Date: 2023.08.02
1300 1300
1200 1200
Moo o
1009 \\ 100.0]
900 “ 90
500 \ a0
700 \ 700
09 TN VG BE 54| o0 A6 54
50,0 B B 50| /’_’y\)
400 00—
300 304
200 200
100 100
460 246324652467 2469.2471. 2473 2475, 247 24702451 2482485, 2457, 2485, 2491 2493, 2495 2497, 2 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (Miz) Freauency (MH2)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AVG_54 3m 9120D_02360_221104 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

100 110.|
100.0| —\\ 100.0{
wi
209 PEAK BE 74 809 PERK 74
9 'VM‘“MM . o e eciaua |
500 e | 00 T Ry T
00
o g
M ency o
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100.0| \,\ 100.0|
wi
80.0| \ 80.0|
609 VG BE 54| 600 VG 54)
500 AV : s0d —
wd
e T e oo Toe oo o0 oosEoG Boa Boa TG
v i et o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D9 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No.

: FR371809C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

0d
2oq
110.0| el 10.0|
109 /
a0 + s0q)
50.0) 500| o nttmeteldotipmes vy
n
:03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RO T005000R 1 VoW Sec0 00 S RO To00 000k VoS00 000kHE ST At
Peak
2oq
110.0{ 110.0| 1
100.0| I 100.0|
o
s
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D0_02360_221104 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D10 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

A (@Buvim) Date: 2023.08.02 1 0B Date: 2023.08.02
1300 1300
1200 1200 5
1109 o] o
1000 1000
900 / 90
500 w0 o
700 700
600 1 60
sttt
500 e so0f oo sisiaeiesnlomisndinsnc] o
40 400
309 304
200 200
100 100
510 2520 7340 73560 7380, 240, 215 000 00 500 700 900 200 2300, 2500, Z700.
Frequency (WHz) Frequency (MHD)
site +03CH20-HY site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.08.02 el (@Buvim) Date: 2023.08.02
1300 1300
1200 1200
1100 o :
1000 /"\f 1000
900 90
500 a0
700 700
600 60 ]
500 500
T
100 — 00—
300 304
200 200
100 100
310 2520, 7540, 2360, 780, 2400, 215 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (WHz) Frequency (WH2)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

avm p—— s p—

o wnd

1o 1

oo s

1o \ 1nd

wi s

/ \

w00 o .

00 N oy

009 o

: e L ——

0.0k B0 s o R

s ol

] w0

00 g

109 g

o R e TR0 TR0 Fit0 o0 o070
e o osoncy i
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
wvm p—— v p——
o wnd
1o 1
s s
b =)
wi w
200 o
00 oy
w09 o e
509 s
:
400/ —— Y e — et
wd w0
00 g
o g
o T NN NN 7 o0 Toe oo o0 oosEoG D00 Boa %
ey ey i
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D12 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

oy P
o
1o
1100 e
o B
my
worf -/ \\w oencoe 7
09
o i R
wf SN
o
%
209
o
T N S R T T T )
reaeney e
Site :03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
siaoovmy ooz 0802
o
1o
oo
B
o
w09
09
%
800, ~ AVG_BE 54|
50.0 \’R
:
0 N
%
209
10
T T ST T
rrouoney e
site 0320y
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D54



ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@Buvim) Date: 2023.08.02 1 0B Date: 2023.08.02
1300 1300
1200 1200
1109 o
1000 1000
900 \ 90
w0

809 PERK 74
09 e, 700

1
o AR s00]

e A

e
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o
o
w09 . e
s0) T N 500 N
ot I Y I w
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D14 of D54



ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Vertical Fundamental

1 (@BuVim)

g N
uao

. N
209 J \ PEAK BE 74
g

609 \‘M\m‘\‘M

e b e

500 i)
400

300

200)

100

420 2430, 2840, 250, 270, 2480, 2490, 250

Date: 2023.08.02

2460.

Frequency (MHz)

Site +03CH20-HY

Condition +PEAK_BE_74 3m 9120>_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A @BuVim) Date: 20230802

[ ~— AVG_BE 54|
500
1

420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)
site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D15 of D54



ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Fundamental

1 @BuVim)

Date: 2023-08.02 A @B

Date: 20230802

PERK_BE 74| 809

"My PERK 74
700/ 'WM"‘N

700
600 60
ornsy
500 e oo VW ENENE e e edoktee
40 400
309 304
200 200
100 100
450 246324552467 2460 2471, 281 AT 249324952497, 2500 000 00 500 700 900 200 2300, 2500, Z700.
Frequency (WHz) Frequency (WHz)
site +03CH20-HY site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.08.02 el (@Buvim) Date: 2023.08.02
1300 1300
1200 1200
1109 o
Tongf== e 1004
90 \ 900
500 a0
700 \\ 700
609 \ VG BE 54 o0 A6 54
50.0) St 50| _f”) L
400 M a0 R =
300 304
200 200
100 100
460 246324652467 2469.2471. 2473 2475, 247 24702451 248, 2485 2457, 2485, 2491 2493, 2495 2497, 2 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (Miz) Frequency (WHz)
site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AVG_54 3m 9120D_02360_221104 HORIZONTAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D16 of D54



ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental

) @ouvim) Date:2025.08.02 J o Date: 2023.08.02
1300 1300
1200 1200
YIS 0]
1000 1000
s00) e 909
800 X PERK BE_74 809 PERK 74
700 M o
:
500 600
WM e et
s00) s 500 it
100 400
200 209
200 200
100 100
60 2463.2455.2467.2460 2471 24T 24T TATT TATS TAE1 2483 AT BT, 7500 G0 W00 w00 w0 100 70 B0 700 7700
Froauency (Wiz) Frequency (WHz)
site £03CH20-HY site £03CH20-HY
Condition  :PEAK_BE_74 3m 9120>_02360_221104 VERTICAL Condition PEAK_74 3m 91200_02360_221104 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
) @ouvim) Date:2023.08.02 o @BV Date: 2023.08.02
1300 1200
1200 1200
1100 0]
——
1000 \ 1000
s00) \ 900

800) 800

700) 700)

600 Avq BE 54| 609 AVG 54
500

AESEEENEI o i

400

300 300

200) 200)

109 100]

450 2463.2465.2467.2469.2471.2473 2475, 2477 2479.2451 2483, 2485 2457, 2469, 2491.2493.2495.2497. 2 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (Miz) Frequency (MHz)

site +03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D17 of D54



ssamonas. FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
1+2 Horizontal Fundamental
g
204
110.0| WWW 110.0|
900) J 00|
800 800 PEAK 74,
0.0 1™ 600]
500 M S0l st | s e
s
ite :03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RO 00D 000K2 VoW Co0RH: WA RO T000 000K VoW 3003 000K WA
Peak
204
wd
wd
—
50.0( L™ 50.0|
00| T S S — ‘___._,,/—M———J L“L“’ B
s
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D0_02360_221104 HORIZONTAL
RBMELOGD 000K VB G102 WAt AOL00D 000K VoW 0STaR STty
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D18 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

110.0 ety 110.0|
o ]
o
700) i/ 704
60.0) ; JMW 60.0|
SO0 e 50 N,WMW o]
e
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100.0) e 100.0|
o [
o |
.
b - S R S| o o =
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1100 s 10.0|
d I
S S 3 T 50 B S o \WA«M
Site :03CH20-HY Site. 2 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
B P NI S m——
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D20 of D54



ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental

1 (@BuVim) Date: 2023-08.03

1109 st
1009 /
s00) /

pERK_BE 74
700)
600 M T
50.0 ettt s
400
300
200)
100
TTRT) 700 7450 760 B T TR = )
Frequency (WHz)
Site :03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim)

Date: 2023.08.03
1300
1200
1109
1000 ]
900
800
700 /
509 VG BE 54
500
‘
400 e —
300
200
109
T T T T 2. 260 w2
Frequency (Wiz)
site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D54



ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

1+2 Vertical Fundamental

1 (@BuVim)

o \
s
R e =t 00) i S A Y e bt
e
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o
o

600 60.0] ]
o = = I

1 |
400) e

400 —_— IR

300 300

200) 200)

109 100]

310 2340, 2360, 2360, 0. 2420, 240, 2460, 2470 000 300 1500, 1700 1 00 2300, 2500 2700,
Frequency (Miz) Frequency (MHz)

site +03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D22 of D54
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

1+2 Vertical Fundamental
m0q
1100 At
wod
]
800 PEAK_BE 74
o o
500) A emgan i, 1
2
AT
Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
s0q
100.0) //\4, \\
90.0f \
wd
]
60.0) / 5
" |/ — V6_BE 54|
40.0) —
s
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o [ o [
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el ool o
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800 PEAK_BE 74 e00) PEAK 74,
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a0l i, o) e
500 P S S 500 e B p—— Y e
o T
o s
e g
o s
R e T o ——————
T s
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o [ i [
oo o
2o o
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oA wod
o o
o p
70.0) \ 70.0|
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50.0/ 1 50,0/
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o s
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o s
L L e L ™
R s
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report

No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

P, vt 2023.08.03 - vae: 2023.08.03
1300 1500
1200 1200
lwﬂm/'MWNWW\ 110.0/
1000 1000
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70 : 700
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204 209
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i 5205 TS BT AT T 500 T M- S~
remenes i Heauency (e
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
e 2023.08.03 — bae: 2023.08.03
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204 209
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Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

1+2 Horizontal Fundamental

A (@Buvim) Date: 2023.08.03 el (dBuvim) Date: 2023.08.03
1300) 1300

1200) 1200 ;
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S ere e
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Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RO T005000R 1 VoW Sec0 00 S RO To00 000k VoS00 000kHE ST At
Peak
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o wod :
wod — wod
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T — TR T T
o ener 8 e i
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D0_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

1+2 Horizontal Fundamental

1 (@BuVim) Date: 2023-08.03

- WMMMM‘
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800) PERK_BE 74|
700)
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i
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200)
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420 2430, 2840, 250, 2460. 270, 2480, 240, 250
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120>_02360_221104 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim)
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1200)
1100
10000~
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800)
700)
600 AVG_BE 54|
500
B
400) —
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420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)
site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

.

B

o |
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e o]

R

50.0) .- 5000 b

209

o g

eenc Treaency e
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
;
ng _
(\, <~ W
oy
w09
w09 ] s
500 1 . s00) f
o o A S W
wd
NN T S R M
ey Tretency
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition

AV6_54 3m 9120D_02360_221104 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.. FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Vertical

Fundamental

1 (@BuVim)

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

vt 2023.08.03
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1200
e
1000
%00 {
w09 \ PEAK BE 74
b \‘M
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500 o _—
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T N NI R T
requeney e
site +03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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5
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204
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T T R N I ST T
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Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_02360_221104 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o
: =
70.0) 4 70.0| {
60.0) 1 M 60.0|
POV ———— P S I ISR B I S |
e
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o =
o )
o
w =4 \ / =
500 | 1 500 7
Y s— 00 S
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+2 Horizontal Fundamental

1 (@BuVim)

bate: 20730803
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1209
LY, A ——. VY
1000
%00
w09 venc se 74
700
0 Il P i
500
100
300
200
100
T T N T N WL T 7 1
Frequency M)
site £03CH20-HY
Condition :PEAK_BE_74 3m 91200_02360_221104 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim) Date: 20230803

1000

AVG_BE 54|
509 :

400) e

420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)
site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

o
w0 | s0d -
: o il
0.0 A A ELL v P e e e e T
e
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o L
o
o
w / =
50.0 / 50| \‘
o B B o O O O B
o
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR371809C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+2 Vertical Fundamental

1 (@BuVim)

Date: 2023-08.03

800) PERK_BE 74|
700) in,
600) s

109

420 2430, 2840, 250, 2460. 270, 2480, 2490, 250
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120>_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim)

Date: 2023.08.03
1300
1200
1100
ooy E— -
o0
800
700)
o0 o _BE 54
500 .
100 B N
300
200)
100
T N S T T TR
Frequency (WHe)
site £03CH20-HY
Condition + AV6_BE_54 3m 91200_02360_221104 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

) gBovim) Date: 20230803 J o Date: 20230803
1300 1300
1200 1200
100 g, o)
1000 1000
500 a0l
a0 500 Sk
700 709
o009 a0l
k] el
0.0 i Ao Ll Frw e v TS
400 g
309 300
200 200
100 100
570 B T B T TR T 1Y L S [ SN T N N T
Frecuency (Ha) Freavency (MHa)
Site :03CH20-HY Site. 2 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) gBovim) Date: 20230803 o @Buvim) Date: 20230803
1300 1300
1200 1200
109 gl
1000 L 1000
%09 a0
a0 a0
700 709
o0 /_J 600 i
500 500 i
T — S
Y E—— e
209 300
200 200
109 100
310 FE O TR D T A T T G0 W00 W00 W00 1000 2100 20 200 2700
Frequency (M) Freavency (MHa)
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.. FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Avg.

W"ﬁA_// \\\ s AVG_BE 54|
500
400)
300
200)
109
420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)
site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Horizontal Fundamental
m0q
1100 A
wod P
900 /
800 / PEAK_BE 74
0 / ;
60,0t
g e
2
T e
Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
s0q

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+2

Vertical

Fundamental

1 (@BuVim)

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

b

by

70.0) V_,,/ 00|

w | il

1
L e EE s S st L e s
-
Site :03CH20-HY Site. 2 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
] I
by
pw
w
" / —
40.0) = 1 40.0| e
by
v e
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D0_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.. FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical

Fundamental

1 @BV

) Date: 2023-08.03

\
/ S

Avg.

o \
70.0| 1

400) ~
300

200)

109

420 2430 2840, 250, 2460, 210, 2850, 2%, 2
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site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Po—— M
500 B P
x
o
!
Site :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L
1+2 Horizontal Fundamental
g
1009 V\“W\ 1000]
i
700 o 700 }
Iz i \w
! S S OO wl Ee—
s
ite :03CH20-HY 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RO 00D 000K2 VoW Co0RH: WA RO T000 000K VoW 3003 000K WA
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800 } WM w04
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500 - 500] J \\’# S
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Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D0_02360_221104 HORIZONTAL
RBMELOGD 000K VB G102 WAt AOL00D 000K VoW 0STaR STty
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

.. FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

1+2

Horizontal

Fundamental

1 (@BuVim)

Avg.
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300
200)
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420 2430 2840, 250, 2460, 210, 2850, 2%, 2
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Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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Site :03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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1200
1100
1000
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Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371809C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

1+2

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

o f
b
w1
s ) e
]
o N o N N VD PO
o
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
by
o [
"
500 x - s0d __’_,___,_f i
pry — PTIY e P E—— S8 S=
o
e e
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

1+2 Vertical Fundamental

1 (@BuVim)

Date: 2023-08.03

q
'm‘\\frwvwvd\
%0d
N

S~ PEAK BE 74
700

WW\;\AMN - 1
00| Aoy

o
400)
300
200)
109
420 2430, 2840, 250, 2460. 270, 2480, 2490, 250
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120>_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim) Date: 20230803

800 \l\fu\ﬂ\.mmwﬂrﬂq

~— AVG_BE 54|
509 T .

400) —
300

200)

109

420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)

site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2023.08.02 el (dBuvim) Date: 2023.08.02
1300) 1300
1200) 1200
100 0|
1000) 1000
900) 90|
800 PERK 74 800 PEAK 74
700) 700]
600 G 8 609 AVG 84
500 - 500] -
400) 00
309 300]
200) 200)
109 100

000 4000, 6000. 8000, 10000, 12000. 14000 16000. 18000 20000. 22000, 24000. 26500 000 4000 6000, 8000, 10000, 12000 14000, 16000. 18000, 20000. 22000, 24000. 26500

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition +PEAK_74 3m 9120>_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.02 A g Date: 20230802
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 T s00] .
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY

Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.02 A g Date: 20230802
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] T
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Freque

ncy (Wiz) Frequency (MHz)

Site +03CH20-HY Site £ 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2023.08.02 el (dBuvim) Date: 2023.08.02
1300) 1300
1200) 1200
100) |
1000) 1000
900) 90|
800 PERK 74 800 PEAK 74
700 700
609 G 8 609 AVG 84
500 - s00] -
400) 00
300 300
200) 200)
109 100

000 4000. 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000, 24000. 26500 000 4000 6000, 8000, 10000, 12000, 14000, 16000. 18000, 20000. 22000, 24000. 26500

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition +PEAK_74 3m 9120>_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.02 A g Date: 20230802
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] -
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Freque

ncy (Wiz) Frequency (MHz)

Site +03CH20-HY Site £ 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.02 A g Date: 20230802
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] .
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY

Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D47 of D54
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2023.08.03 el (dBuvim) Date: 2023.08.03
1300) 1300
1200) 1200
100) |
1000) 1000
900) 90|
800 PERK 74 800 PEAK 74
700 700
609 G 8 609 AVG 84
500 - s00] -
400) 00
300 300
200) 200)
109 100

000 4000. 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000, 24000. 26500 000 4000 6000, 8000, 10000, 12000, 14000, 16000. 18000, 20000. 22000, 24000. 26500

Frequency (Miz) Frequency (MiHz)
+03CH20-HY 03CH20-HY

Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition +PEAK_74 3m 9120>_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.03 A g Date: 20230803
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] T
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY

Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.03 A g Date: 20230803
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] .
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY

Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2023.08.03 el (dBuvim) Date: 2023.08.03
1300) 1300

1200) 1200

100 0|

1000) 1000

900) 90|

800 PERK 74 800 PEAK 74
700) 700]

000 G 8 609 AVG 84
500 . 500] -

400) 00

309 300]

200) 200)

109 100

000 4000, 6000. 8000, 10000, 12000. 14000 16000. 18000 20000. 22000, 24000. 26500
Froquency (MHz)

000 4000 6000, 8000, 10000, 12000 14000, 16000 18000, 20000. 22000, 24000. 26500
) Frequency (MiHz)

:03CH20-H:

v 03CHZ0-H:
Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL

v
Condition +PEAK_74 3m 9120>_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.03 A g Date: 20230803
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] .
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY

Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D52 of D54
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

1+2 Horizontal Vertical

1 @BuVim) Date: 2023.08.03 A g Date: 20230803
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74 809 PEAK 74
700) 700]
609 AVG 84 609 AVG 84
500 . s00] .
400) 400
300 300
200) 200)
109 100]
000 4000, 6000. 8000 10000, 12000. 14000 16000. 18000 20000. 22000. 24000, 26500 000 4000 G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site £ 03CH20-HY

Condition :PEAK_74 3m 9120D_02360_221104 HORTZONTAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Partial 242/61 (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Partial 242/61 LF

) aBom) Date: 20230805 - Date: 20230005
3 72
aasl onsl
o20) 629
574 | 574 -
stal st
151 2571
10— . . . Y e . .
243 — 24 . o]
- ‘ i riviiy i
o W\ W o e o V’VWWM
| 14
14 14
51 51
oo 7o w0 o B e 7o wa a0 oo 0w s we 7o s s %
Frequency (i) Frequency (MHs)
Site :03CH20-HY Site. :03CH20-HY

Condition QP 3m LF_55606408_221022 HORTZONTAL Condition QP 3m LF_55606408_221022 VERTICAL

QP/
Peak
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Appendix E. Duty Cycle Plots

Duty

Antenna Band Cycle(®%)

T(us) 1/T(kHz) |VBW Setting

1+2 802.11b 99.92 - - 10Hz

1+2 802.11¢g 99.29 - - 10Hz

1+2 2.4GHz 802.11ax HE20 Full RU 99.73 - - 10Hz

1+2 2.4GHz 802.11ax HE40 Full RU 99.51 - - 10Hz

1+2 2.4GHz 802.11ax HE40 242 RU 99.28 - - 10Hz

MIMO <Ant. 1+2>

802.11b 802.11g
£x Warker £x Warker

#Allan 20 08 A0 Type: Pave rTr— z #Av0 Ty e rTr—
Tng: Free Run Marker3 . C ' Tng: Free Run r—
s - s

" IMarker Mode:

Normal

Center 2.412000000 GHz #Video BW B.0 MKz 0 Center 2.462000000 GHz #Video BW B.0 MKz
Hz Hz

Function an Wi oo e o . Function

£x Warker £x Warker

vy Type ST #Allan 20 08 & R0 Ty S ‘Select Marker

Trg Froe c .
e Marker 3 , o : Marker 3
s L .

Ref Level 116.99 dByV I
+t»twwwm~)-mw .4 [P e PIFIRTRMPEI TPV P 1 § § . . Search

|

| Next Pk R

|

. Winimom Peak [ 1o

#Video BW 8.0 MHZ 0Hz = #Video BW 8.0 MHZ Span 0 Hz =
Sweep 15.0ms (. Sweep 12.0ms (1001 pts) Counter

Funcion a ction v ace Sc Funclion  FunctionWidth  Funciion Value:
T
i ki —Ref Lvi
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802.11ax HE40 242 RU
{x Marker

Input Z. #Atton: 2098 g Typo Power (R ‘Select Marker
Cor CCarr ot Fres Run

Ref Level 116.98 dByiV/

ek

Marker—s

Center 2.410000000 GHz #Video BW 8.0 MHz E -~
Res BW 8 MHz ) Counter
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